
F:\Data\Shared Data\Agendas\Municipal Authority Agendas\2024 MA Agendas\04-08-24\Meeting Materials\04-08-2024 Agenda.doc 
 

 
 
 

EAST GOSHEN MUNICIPAL AUTHORITY 
April 8, 2024 

7:00 
 
• CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE 

o  Ask if anyone will be taping the meeting 
         

• CHAIRMAN’S REPORT/OTHER MEMBERS’ REPORTS 
 

• SEWER REPORTS 
o Director of Public Work’s Report 
o Pennoni Engineer’s Report 
o Big Fish Environmental Report 

 
• APPROVAL OF MINUTES 

o March 11, 2024 
            

•  APPROVAL OF INVOICES   
 

Company Invoice # Amount Paid? 
Pennoni 1216255 $661.50 paid 
Pennoni 1216256 $3,163.50 paid 
Pennoni 1216257 $1,028.50 paid 
Pennoni 1216258 $1,609.50 paid 
[...]
• We currently get notified by residents if they have a sewer problem. The theory was that 
if we could, we would go out to plunge the line and clear the blockage.  I would like to 
explain some recent issues that have happened over the last month and would really like 
to get your input going forward.     

 
 



 
EAST GOSHEN MUNICIPAL AUTHORITY 

 ENGINEER’S REPORT  
April 4, 2024 

 

Christiana Executive Campus 
121 Continental Drive, Suite 207 T: 302-655-4451 www.pennoni.com 
Newark, DE 19713  Page 1 of 3 

Ridley Creek Sewage Treatment Plant (RCSTP) 

• Caustic Soda Conversion – No activity by Pennoni since our last report. Once the outdoor emergency shower 
is installed, the tank can be put into operation.  

We previously prepared a draft O&M Manual for the system that was submitted to the Township and operator 
for review. We will set up a meeting to review once the system is ready for operation so that the Manual can be 
finalized. 

• UV Disinfection System –The temporary bypass system remains active. 

Public Works performed construction to raise the concrete walls of the UV channel. Concrete was poured on 
February 29. Zimmerman completed installation of the finger weir and one permanent UV module in the 
permanent channel on March 29. Redirection of flow into the permanent channel and start-up of that UV module 
was scheduled for April 3, but it has been tentatively pushed back to April 8 while awaiting missing module eye 
shields from Glasco. The vendor will be on site for the startup and will bring the missing eye shields as well as 
shorter cables that were not previously provided. 

An updated tentative construction schedule follows with completed work in italics:  

o Delivery of Permanent UV Equipment – October 30, 2023 
o Delivery of Bypass Pumps and Hoses – Week of November 13, 2023 
o Initiate Temporary Bypass Work – Mid-November 2023 
o Complete Temporary Bypass Work and Initiate Use of Bypass System – January 23, 2024 
o Two Week Trial and Sampling of Temporary Bypass System – completed February 9, 2024 
o Township to Perform Concrete Channel Work – completed late-March 2024 (end of initial curing) 
o 2nd Notice to Proceed to Contractors: Permanent Work – Mid-March 2024 
o Redirect Flow back to Permanent Channel (±30 days of 2nd NTP) – April 8, 2024 
o Two Week Trial of New UV System in Permanent Channel – April 8-22, 2024 
o Install Second UV Module into Permanent Channel – April 23, 2024 
o Two Week Trial of Second New UV System in Permanent Channel – April 23-May 7, 2024 
o Construction Completed – Mid-May 2024 

Zimmerman drilled additional test holes in the CMU walls on March 29 to confirm the frequency of the grout 
and determine the size of the CMU blocks. Every other cell has grout and the blocks are 16” wide by 12” deep. 
With this information, our structural department designed an amended mounting system for the jib crane 
accordingly. The design has been provided to Zimmerman to order materials and for installation. The jib crane 
will be installed after the permanent channel is operational. 

• Generator #2 Replacement – Premium Power Services released the Cummins’ 500 kW diesel generator for 
fabrication in early March 2023.The generator is scheduled to be delivered to the RCSTP on April 8, with 
electrical work to follow. 

We prepared electrical design and structural concrete pad plans for the new generator for use by the Township 
in construction. It is our understanding that the concrete slab was subsequently constructed by Public Works. 

Sanitary Sewer Pipe Rehab 

• Chester Creek Sewer Rehab – The Contractor, Insituform, has completed all work with the exception of grouting 
one lateral connection, one manhole with infiltration that was identified during construction, and installating 
manhole-to-manhole cured-in-place pipe lining for one sewer run. They are performing lateral grouting on April 
4 and cured-in-place pipe lining on April 5. The manhole grouting will be scheduled thereafter. 



EGMAU24001  Engineer’s Report  
East Goshen Municipal Authority April 4, 2024 Page 2 of 3 

New Connections 

• Millstone Meadows (1010 Hershey Mill Road) – No activity by Pennoni since our last report. 

• 301 Reservoir Road (5-Lot Residential Subdivision) – No activity by Pennoni since our last report. We previously 
reviewed a revised Land Development Plan submission and provided comments to the design consultant, 
including comments on the proposed sanitary sewer extension alignment and other sewer design aspects. We 
are awaiting a resubmission. 

• 1712 E. Boot Road – No activity by Pennoni since our last report. The service piping was previously installed, 
but we are not aware that the grinder pump has been installed. 

• 14 Reservoir Road – No activity by Pennoni since our last report. We prepared the Sewage Facilities Planning 
Mailer and submitted it to the Design Consultant, who then submitted it to PADEP on March 5. 

Chapter 94 Reports 

• We completed the 2023 reports for the Ridley Creek, West Goshen (Chester Creek), and Westtown systems. We 
submitted the Ridley Creek report directly to PADEP via their OnBase system on March 29, and we submitted 
the Chester Creek and Westtown Tributary reports to West Goshen Township and Westtown Township 
respectively on March 25. East Goshen’s existing and projected treatment and conveyance needs for all three 
systems are all well within available and permitted capacities.  

A summary of the RCSTP and West Goshen reports follows: 

• RCSTP: 

o The RCSTP’s average influent flow was 404,000 gpd in 2023, which is slightly less than the flow from 
2022. Flows remain well within the 750,000 gpd permitted average capacity of the plant. The 2023 
flows are equivalent to 201 gpd/EDU, which is less than the Township’s planning flow rate of 225 
gpd/EDU. See Table 1 in the RCSTP Chapter 94 Report for a tabulation of 5-year flow history. 

o The projected future 5-year average and maximum monthly flows to the RCSTP are 460,000 gpd and 
519,000 gpd, which is below the permitted capacity of the plant. Refer to the attached Chart 1 excerpt 
for a graph of the 5-year historical and 5-year projected flows. 

o The RCSTP’s average organic loading was 915 lbs BOD5/day in 2023, which is slightly less than the 
loading in 2022. Organic loadings remain well within the 2,098 lbs/day permitted capacity. See Table 3 
in the RCSTP Chapter 94 Report for a tabulation of 5-year organic loading history. 

o The 5-year projected average and maximum monthly organic loading to the plant is 924 lbs BOD5/day 
and 1,246 lbs BOD5/day, which is well within the permitted capacity. Refer to the attached Chart 2 
excerpt for a graph of the 5-year historical and 5-year projected organic loadings. 

o The Hershey’s Mill and Hunt Country Pump Stations operated within their permitted hydraulic 
capacities in 2023, and they are projected to continue to do so in the future due to little to no projected 
upstream connections. See Table 8 in the RCSTP Chapter 94 Report for a summary of 2023 pump 
station flows versus capacities. 

• West Goshen Service Area: 

o East Goshen’s average daily flow was 688,000 gpd in 2023, which is an increase of 9.6% from 2022 and 
8.0% from 2021. The actual flow rate in 2023 was 194 gpd/EDU, which is well under the planning flow 
rate of 225 gpd/EDU. This likely due to the ongoing success of the Township’s aggressive I&I 
elimination program. See Table 1 in the West Goshen Chapter 94 Report for a tabulation of 5-year flow 
history. 



EGMAU24001  Engineer’s Report  
East Goshen Municipal Authority April 4, 2024 Page 3 of 3 

o The projected future 5-year average and maximum monthly flows to West Goshen are 687,000 gpd and 
785,000 gpd, which is well within the intermunicipal capacity of 1 MGD. Refer to the attached Chart 1 
excerpt for a graph of the 5-year historical and 5-year projected flows. 

o The Barkway and Ashbridge Pump Stations operated within their permitted hydraulic capacities in 2023 
and are projected to continue to do so. See Table 8 in the West Goshen Chapter 94 Report for a 
summary of 2023 pump station flows versus capacities. 

 

END OF REPORT 



RCSTP 2023 Ch 94 Rpt

0.750 MGD

0.000

0.100

0.200

0.300

0.400

0.500

0.600

0.700

0.800

2019 2020 2021 2022 2023 2024 2025 2026 2027 2028

F
lo

w
 (

M
G

D
)

Chart 1 - Ridley Creek STP Hydraulic Loading

Permit Limit

Monthly Average MGD

Annual Average MGD

Projected 3-Month Maximum MGD

Projected Annual Average MGD



RCSTP 2023 Ch 94 Rpt

0

200

400

600

800

1000

1200

1400

1600

1800

2000

2200

2019 2020 2021 2022 2023 2024 2025 2026 2027 2028

O
rg

a
n

ic
 L

o
a

d
 (

Lb
s/

D
a

y)
Chart 2 - Ridley Creek STP Organic Loading

Monthly Average

Annual Average

Projected Monthly Average

Projected Monthly Maximum

Permit Limit

Year



2023 WG Chapter 94 Report

Chart1

0.000

0.200

0.400

0.600

0.800

1.000

1.200

F
lo

w
 (

M
G

D
)

Chart 1 - West Goshen Service Area Hydraulic Loading

Annual Average

Monthly Average

Projected Monthly Average

Projected 3-Month Maximum

Intermunicipal Agreement Capacity

Limit



  
Executive Summary 

 
The Ridley Creek sewage treatment plant outfall 001 met all effluent limitations regarding water 
quality for March 2024. All supplemental reports were submitted for March 2024. Chemical usage 
utilized for total alkalinity remained consistent with previous months. Aluminum sulfate solution 
volumes decreased slightly to a daily average of 77.7 gallons from the previous standard of 79.1 
gallons per day. No significant mechanical or operational issues were observed during the sludge 
dewatering equipment or SBR treatment process. Sludge dewatering experienced no mechanical 
issues impacting production. There were no odor complaints during the month. 

 
Table 1 

 
Treatment Process Operation 

Table 1 illustrates the final effluent composite sample data reported for outfall 001 for March 2024. 
The monthly average total phosphorus was reported as 0.15 mg/L compared to the permit 
limitation of 0.50 mg/L. The TSS samples consistently showed single digits. The results remain 
below the weekly maximum of 15 mg/L. The monthly average TSS is reported as 5.2 mg/L 
compared to the 10 mg/L discharge limitation. 

The final effluent test results demonstrate that the biological treatment performed well during 
March. The sequencing batch reactors (SBRs) numbered 2, 3, and 4 were in service. 

 
 
There was no March discharge to Applebrook Golf Course (Outfall 002).



Page 2 of 4  

Table 2 presents the pollutant data for the influent wastewater collected at the doghouse 
manhole during March 2024. 

Table 2 
 

 
 
PA DEP 

No activity 
 
 
Pennoni Associates 

The UV system replacement project continues. 
 
 
Significant Rainfall 

During March, there were ten (10) days when rainfall occurred. Significant events occurred on 
the following dates: 

3/2 1.12” 

3/7 0.55” 

3/10 1.48” 

3/23 2.24” 

3/28 0.58” 

The total precipitation for the month was 7.00 inches of rain. 



Page 3 of 4  

Chemical Data 
 

March 2024 
Chemical Daily Average Total Monthly 

Soda Ash, pounds 326 10,100 
Aluminum Sulfate Solution, gal 77.7 2,409 

Sludge Dewatering, gal* 23,954 526,993 

*22 days of sludge dewatering 

There was an increase of 77,884 gallons of sludge dewatering during March compared to February. 

Minor Preventative Maintenance 

Flushed chemical feed lines to the SBRs. 

Cleaned final effluent weir trough daily. 

Skimmed surface of disc filters daily 

Drained and cleaned disc filters bi-weekly. 

Cleaned buildings and laboratory. 

 
Major Repairs or Upgrades 

3/4 Forms were stripped from the UV channel. The concrete finishing process was started by 
Chas and his crew. 

3/19 A Safety Shower was installed on the exterior of the SBR building, as required for filling 
the caustic soda tank. 

3/29 Zimmerman installed weirs back into the UV channel, as well as placing one of the new 
UV racks in the channel. 

 
 
Upcoming Repairs or Upgrades 

We will run a test trial in April with the new UV equipment in the upgraded channel. That trial will 
run for a minimum of two weeks to ensure we are getting the numbers we need to maintain 
compliance with DEP. Once the trial is finished, the second light will be removed from the 
temporary bypass channel and permanently placed into the upgraded UV channel. The UV bypass 
system will then be disassembled. 

-Now that the safety shower is installed, we can have the Caustic Soda tank filled and put that 
system online instead of soda ash. 



Page 4 of 4  

-The backwash pump on Disk Filter #2 will be replaced with a new one. Once the old pump is 
removed from service, it will be rebuilt and be placed on the shelf to keep as a backup. 

 
 
Flow Data 

 
January 2024 

Flow Meter Location Total Volume for 
Month, MG 

Average Daily 
Flow, gpd 

Daily Maximum 
Flow, gpd 

Influent Wastewater to 
Screening Building 13.373 431,396 610,580 

Influent Wastewater to 
SBRs 15.699 506,435 677,880 

Internal Recycle 2.326 75,039 145,540 
Treated Effluent to Disc 

Filters 15.108 487,351 646,552 

Final Effluent Discharge 15.824 510,000 816,000 
Applebrook Golf Course No Discharge No Discharge No Discharge 

The plant hydraulic design loading is 745,000 gpd. 

There were 3 high-flow events during March due to rain. They occurred on March 2nd, 10th, 
and 23rd. 



MA 3-11-24 draft 1  

      DRAFT 1 
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY 2 

MEETING MINUTES 3 
     March 11, 2024 4 

 5 
The East Goshen Township Municipal Authority held their regular meeting on Monday,   6 
March 11, 2024 at 7:00 pm. at the Township Building.  7 
Members in attendance are indicated in BOLD:  8 
Dana Pizarro, Chairman  9 
Walter Wujcik, Vice Chairman 10 
Jack Yahraes 11 
Carmen Battavio 12 
Kevin Cummings  13 
 14 
 Also in attendance were: Mark Miller (Director of Public Works), Mike Ellis (Pennoni 15 
representative), Michele Truitt (Supervisor), Dave Ware (Finance Director) and Ellen Koopman 16 
(Attorney). 17 
 18 
  19 
COMMON ACRONYMS: 20 
ATS – Automatic Transfer Switch 21 
BFES – Big Fish Environmental Services  MA- Municipal Authority 22 
BOS – Board of Supervisors   NPDES – National Pollutant Discharge Elimination System 23 
CB – Conservancy Board    PC – Planning Commission 24 
DEP – Department of Environmental Protection PM – Prevention Maintenance  25 
EPA – Environmental protection Agency  PR – Park & Recreation Board 26 
HC – Historical Commission   RCSTP – Ridley Creek Sewer Treatment Plant  27 
I&I – Inflow & Infiltration    SBR – Sequencing Batch Reactor 28 
LCSTP – Lockwood Chase Sewer Treatment Plant SSO – Sanitary System Overflow 29 
PWD – Public Works Department      WAS – Waste Activated Sludge 30 
 31 
Call to Order & Pledge of Allegiance   32 
Dana called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance.  33 
Dana asked for a moment of silence for our Military and EMT.  34 
Dana asked if anyone would be recording the meeting.  There was no response. 35 
 36 
Chairman’s Report/Other Members Report 37 
Dana reported that on February 18th he and Walter met with the auditors. On February 29th he met 38 
with Dave Ware to work on financials and rate increases. 39 
      40 
SEWER REPORTS 41 
 42 
1.  Director of Public Works, Mark Miller’s report for March 11, 2023. 43 
 44 
 45 
Monthly Flows – The average daily flow to West Goshen was 867,548 gallons per day.  46 
 47 
Meters:   The meters were read on a daily basis.  Calibration was completed two weeks ago.  While 48 
working on the Westtown Way meter, we found a piece of flat steel stuck in the flume.  The 49 



MA 3-11-24 draft 2  

technician said that was raising the flow by an estimated 200,000 gallons per day.  The rest of the 1 
meters were fine. 2 
 3 
C.C. Collection:    4 
 •  I&I (Infiltration & Inflow): 5 

We have been busy looking for I&I.  We have located several areas that will require 6 
additional investigation. 7 
Pipe Data View is scheduled for televising and cleaning at the end of the month.  We will be 8 